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California Bearing Ratio Results
Project: JB Consult - Qua Qua Newlwndfill Site

Project No.: HP/B 390-18 Date: 12 Nov 2013

Field Reference: TP 1 Lab. Sample Ref: 55201

Depth (m): 0.8 - 1.8 Remarks:   

Description: -

CBR at Final Mod AASHTO Data CBR Compaction Data

Swell Moisture Max Dry Optimum Dry Com- Moisture

Content Density Moisture Density paction Content

(mm) (mm) (mm) (%) (%) (kg/m³) (%) (kg/m³) (%) (%)

36 44 44 0.5 11.6 2054 100.0

17 21 21 0.6 13.2 2054 8.5 1962 95.5 8.2

10 11 11 0.8 13.9 1871 91.1

90% 93% 95% 98% 100%

9.0 12.8 16.2 25.9 36.0

The samples were tested in accordance with Method A8 of TMH1 of 1990.

The results reported relate only to the samples tested.

Documents may only be reproduced or published in their full context.
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Interpolated Data

2.54 5.08 7.62
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